	
	Some commonly used meds to study
	

	Rank 
(Rx Volume)
	Generic Drug Name
Notes:

*This list was originally from: http://www.mosbysdrugconsult.com/DrugConsult/Top_200/ I added in more drugs that were mentioned at AllNurses.

*I don't claim to be accurate, just trying to get some narrowed down examples and frequently used drugs…blah blah blah: use a real drug guide if you need correct/full info.

*I only listed SE's that are common per my 2004 Mosby's Nursing Drug Reference; italics means the SE is life-threatening

*I left off most pregnancy/lactation info, I considered it a given that drugs should be checked for these conditions, children, elderly, etc.  Regular drug guides often do not have good or accurate info for pregnancy and lactation anyway - check Drugs in Pregnancy & Lactation (for pregnancy) and Medications and Mother's Milk (for lactation) for information.

*I assumed that hypersensitivity was a given contraindication

*If I left a category out, there was nothing special to note

*Assume excreted in urine and metabolized by liver unless otherwise noted.

*T ½ signifies half-life, PB is protein binding

*> and < signify increase(d) and decrease(d) or greater than- less than as appropriate

* Sorry about typos, etc.
	Brand Name

	1
	APAP/Hydrocodone
Class: antitussive opioid analgesic; Schedule III
Action: acts on cough center in medulla; binds to opiate receptors in CNS to reduce pain

Dosage: Adult-PO 5-10mg q4h prn

Child-PO 1.25-5mg q4hprn or 0.2mg/kg q3-4h

SE: drowsiness, sedation, dizziness, light-headedness, nausea, anorexia, vomiting, and constipation, circulatory depression, respiratory depression.
Contra: addiction

Precautions: addictive personality, > intracranial P, acute MI, severe heart disease, respiratory depression, hepatic, renal

Interactions: >CNS depression: alcohol, opioids, sedative/hypnotics, phenothiazines, skeletal muscle relaxants, general anesthetics, tricyclics

Pharmacokinetic: Onset 10-20 min, duration 4-6h, T½ 3½-4½h
	Generic,

Vicodin, Lortab

	2
	Atorvastatin
Class: antilipidemic

Action: inhibits HMG-CoA reductase enzyme, which reduces cholesterol synthesis

Dosage: PO 10mg qd, usual range 10-80, adjustments may be made in 2-4wk intervals, max 80/d

SE: abdominal cramps, constipation, diarrhea, flatus, heartburn, liver dysfunction, rhabdomyolysis
Contra: active liver disease

Precautions: past liver disease, alcoholism, severe acute infections, trauma, HypoTN, uncontrolled seizure disorders, severe metabolic disorders, electrolyte imbalance
Interactions: rhabdomyolysis: azole antifungals, cyclosporine, erythromycin, niacin, gemfibrozil, clofibrate; >serum digoxin; >levels oral contraceptives; >levels atorvastatin: erythromycin, itraconazole; >effects of warfarin (Coumadin); grapefruit juice

Pharmacokinetics: 98% protein bound, T½ 14h
	Lipitor

	3
	Levothyroxine
Class: thyroid hormone

Action: >metabolic rate, controls protein synthesis, > cardiac output, renal bld flow, O2 consumption, body temp, bld volume, growth, development at cellular level, exact mechanism unknown

Dosage: severe hypothyroidism- Adult:PO 50mcg qd, increased by 50-100 mcg q 1-4 wk until desired response, maintenance dose 75-125 mcg qd; IM/IV 50-100mcg/d as a single dose or 50% of usual oral dosage.  Child: >12yr PO 2-3mcg/kg/day, 6-12yr PO 4-5mcg/kg/day; 1-5yr PO 5-6 mcg/kg/day, 6-12mos PO 6-8 mcg/kg/day, up to 6mos PO 8-10 mcg/kg/day – all children's as single dose am; myxedema coma- Adult: IV 200-500 mcg, may increase by 100-300mcg after 24 hr; use oral med asap

SE: anxiety, insomnia, tremors, thyroid storm, tachycardia, palpitations, angina, dysrhythmias, cardiac arrest, 
Contra: adrenal insufficiency, recent MI, thyrotoxicosis, hypersensitivity to beef, alcohol intolerance (injection only)

Precautions: elderly, angina pectoris, HTN, ischemia, cardiac disease, diabetes

Interactions: >risk cardiac insufficiency when used w/ epinephrine products; < absorption of levothyroxine: cholestryamine, colestipol, ferrous sulfate; > effects of anticoagulants, sympathomimetics, tricyclics; < effects of levothyroxine: estrogens; incompatible in syringe w/ all other drugs.  Do not give w/ bugleween, possible < thyroid hormone levels with soy.

Pharmacokinetics: PO Onset 3-5 days, pk 1-3wks, duration 1-3wk; IV Onset 6-8hr, pk 24h duration unknown. T ½ 6-7 days; distributed throughout body tissues
	Synthroid
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	Atenolol
Class: antiHTN, antianginal; beta blocker (1, 2 high doses)
Action: blocks stimulation of B adrenergic receptor within vascular smooth muscle; produces negative chronotropic activity (affecting the time or rate, as the rate of contraction of the heart), negative inotropic activity (< rate of SA node discharge, > recovery time), slows conduction of AV node, < HR, < O2 consumption in myocardium; also < renin-aldosterone-angiotensin system at hi doses, inhibits B2 receptors in bronchial system at higher doses.

Uses: mild to moderate HTN, prophylaxis of angina pectoris, suspected or known MI (IV)

Dosage: Adult: IV 5mg, repeat 10 min if initial dose well tolerated, then start PO dose 10 min after last IV dose.  Adult: PO 50mg qd, increasingq 1-2wk to 100mg qd; may increase to 200mg qd for angina. Elderly: PO 25mg/day initially.  Renal disease: Adult- PO CCr 15-35 ml/min, max 50mg/day; CCr <15 ml/min max, dose 50mg qod; hemodialysis 25-50 mg after dialysis.  MI-Renal dose: Adult- IV 5mg, then 5mg over 10 min, then after 10 min, give PO dose.

SE: profound HypoTN, bradycardia, CHF, cold extremities, postural HypoTN, 2nd or 3rd degree heartblock, insomnia, fatigue, dizziness, mental changes, nausea, diarrhea, mesenteric arterial thrombosis, ischemic colitis, agranulocytosis, thrombocytopenia, purpura, bronchospasm
Contra: cardiogenic shock, 2nd or 3rd degree heart block, sinus bradycardia, cardiac failure

Precautions: major surgery, diabetes, renal, thyroid, CHF, COPD, asthma, well-compensated heart failure

Interactions: > HypoTN, bradycardia: reserpine, hydralazine, methyldopa, prazosin, antichlinergics, digoxin, diltiazem, verapamil, cardiac glycosides, antiHTN's; >hypoglycemic effect: insulin, oral antidiabetics; mutual inhibition: sympathomimetics(cough, cold preps)

Pharmacokinetics: IV onset rapid, pk 5 mins, duration UK; PO pk2-4 hr, onset 1 hr duration 24 hr; T½ 6-9hr, excrete unchanged in urine, 5-15% protein bound. 
	Generic, Tenormin
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	Amoxicillin
Class: antiinfective, antiulcer; aminopenicillin

Action: interferes with cell wall replication of susceptible organisms; the cell wall, rendered osmotically unstable, swells and bursts from osmotic pressure.  

Uses: Tx skin, respiratory, GI, GU infections; otitis media, gonorrhea

Dosage: systemic infx: Adult-PO 750mg-1.5g qd in divided doses q8h; Child- PO 20-50 mg/kg/day in divided doses q8h; Renal disease: Adult- PO CCr 10-50ml/min dose q 12 h; CCr <10ml/min dose q24h; gonorrhea/UTI: Adult- PO 3g given w/ 1g probenecid as a single dose, followed by TPN or erythromycin therapy; chlamydia trachomatis: Adult- PO 500mg/day x 1wk; bacterial endocarditis prophylaxis: Child- PO 50mg/kg/h before and 25 mg/kg 6h after procedure; helicobacter pylori: Adult- 1000mg bid, given w/ lansoprazole 30mg bid, clarithromycin 500mg bid x 2 wk or 1000mg bid given w/ omeprazole 20mg bid, clarithromycin 500mg bid x wk, or 1000mg tid given w/ lansoprazole 30mg tid x 2wk

SE: bone marrow depression, granulocytopenia, nausea, vomiting, diarrhea, pseudomembranous colitis, seizures, anaphylaxis, respiratory distress, serum sickness, uticaria, rash

Precautions: hypersensitivity to chephalosporins, neonates, renal disease
Interactions: > amox level: probenecid, < effectiveness of oral contraceptives, > anticoagulant action: warfain (Coumadin), delayed or reduced absorption: Khat so separate by 2hr

Pharmacokinetics: PO pk 2h, duration 6-8h, T½  1-1 1/3 h
	Generic, Amoxil, Trimox      
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	Estrogens; Conjugated Tablets
Class:  estrogen, hormone

Action: needed for adequate fx female reproductive sys; affects release of pituitary gonadotropins, inhibits ovulation, adequate Ca+ use in bone.

Uses: menopausal sx, inoperable breast cancer, prostatic cancer, abnormal uterine bleeding, hypogonadism, primary ovarian failure, prevention of osteoporosis

Dosage: Menopause: PO 0.3-1.25mg qd 3wk on, 1wk off; prevention of osteoporosis: PO 0.625mg qd or in cycle; atrophic vaginitis: Vag Cream 2-4g ml qd x 21 days, off for 7 days, repeat; prostatic cancer: PO 1.25-2.5mg tid; breast cancer: PO 10mg tid x 3mo or longer; abnormal uterine bleeding IV/IM 25mg, repeat in 6-12hr; castration/primary ovarian failure: PO 1.25mg qd 3 wk on, 1wk off; hypogonadism PO 2.5mg bid-tid x 20 days/mo

SE: seizures, thromboembolism, stroke, pulmonary embolism, MI, nausea, cholestatic jaundice, hepatic adenoma, gynecomastia, testicular atrophy, impotence, > risk breast cancer, endometrial cancer

Contra: breast cancer, thromboembolic disorders, reproductive cancer, genital bleeding, pregnancy, lactation

Precautions: HTN, asthma, blood dyscrasias, gallbladder disease, CHF, diabetes, bone disease, depression, migraines, convulsive disorders, hepatic, renal, family hx of cancer of breast or repro tract, smoking

Interactions: May need to increase thyroxine dose; >toxicity: cyclosporine, dantrolene, < action of anticoagulants, oral hypoglycemics, tamoxifen; < action of estrogens: anticonvulsants, barbiturates, phenylbutazone, rifampin; >action of corticosteroids; > estrogen level: grapefruit juice.
	Premarin Tablets
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	Furosemide Oral
Class: loop diuretic; sulfonamide derivative
Action: inhibits reabsorption of Na+ and chloride at proximal and distal tubule and in the loop of Henle.

Uses: pulmonary edema; edema in CHF, liver disease, nephritic syndrome, ascites, HTN

Dosage: Adult- PO 20-80 mg/day in am; may give another dose in 6hr up to 600mg/day; IM/IV 20-40mg, increased by 20mg q2hr until desired response.  Child- PO/IM/IV 2mg/kg; may increase by 1-2mg/kg/q6-8hr up to 6mg/kg.  Pulmonary edema- IV 40mg given over several min, repeated in 1 hr; increase to 80mg if needed. Hypertensive crisis/acute renal failure: IV 100-200mg over 1-2min.  Antihypercalcemia: Adult- IM/IV 80-100mg q 1-4hr or PO 120mg qd or divided bid; Child- IM/IV 25-50mg, repeat q4hr if needed

SE: circulatory collapse, ototoxicity, hypokalemia, hypochloremic alkalosis, hypomagnesemia, hyperuricemia, hypocalcemia, hyponatremia, hyperglycemia, nausea, polyuria, renal failure, thrombocytopenia, agranulocytosis, leukopenia, neutropenia, anemia, rash, pruritis, Stevens-Johnson syndrome

Contra: hypersensitivity to sulfonamides, anuria, hypovolemia, infants, electrolyte depletion

Precautions: diabetes, dehydration, severe renal disease, cirrhosis, ascites

Interactions: > toxicity: lithium, nondepolarizing skeletal muscle relaxants, digitalis; > hypotensive action of antiHTN, nitrates; > ototoxicity: aminoglycosides, cisplatin, vancomycin

Pharmacokinetics: PO onset 1 hr pk 1-2hr, duration 6-8hr; absorbed 70%.  IV onset 5min pk ½ hr, duration 2hr (metab by liver 30%). Excreted in urine, some as unchanged drug, feces; T½ 1hr
	Generic, Lasix
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	Amlodipine
Class: antianginal, antiHTN, Ca+ channel blocker

Action: inhibits Ca+ influx during depolarization, relaxes

Coronary muscle, dilates coronary arteries; Relaxing the muscles lining the arteries of the rest of the body lowers the blood pressure, which reduces the burden on the heart. Reducing burden lessens the heart muscle's demand for oxygen, and further helps to prevent angina

Dosage: Angina- PO 5-10mg qd; HTN PO 2.5-5mg qd initially,

Max 10mg/day
SE: most common-headache and edema(swelling) of lower extremities. Less common- dizziness, flushing, fatigue, nausea, palpitations

Contra: sick sinus syndrome, 2nd-3rd degree heart block, HypoTN< 90mmHg systolic

Precautions:CHF, HypoTN, hepatic injury, renal, elderly

Interactions: high Na diet, grapefruit juice; >HypoTN: alcohol, fentanyl, quinidine, antiHTN, nitrates; neurotoxicity: lithium; < antiHTN effect: NSAIDS

Pharmacokinetics: Onset ?; pk 6-12h, T½ 30-50h, >95% protein bound.
	Norvasc
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	Albuterol Aerosol
Class: adrenergic 2 agonist, sympathomimeetic, bronchodilator

Action: bronchodilation by action on 2 (pulmonary)receptors by increasing levels of camp, which relaxes smooth muscle; produces bronchodilation, CNS, cardiac stimulation, as well as > diuresis and gastric acid secretion; longer acting than isoproterenol

Uses: prevention of exercise-induced asthma, acute bronchospasm, bronchitis, emphysema, bronchiectasis, or other reversible airway obstruction

Dosage: exercise-induced bronchospasm: Adult: INH (metered dose inhaler) 2 puffs 15mins before exercising.  Other resp conditions: adult and child> 12 yr: INH 2 puffs q4hr; PO 2-4mg tid-qid, not to exceed 8mg; Volmax XR 8mg q12h; Repetabs4-8mg q12h; NEB/IPPB 2.5mg tid-qid.  Geriatric: PO 2mg tid-qid, may increase gradually to 8mg tid-qid.  Child 2-12yr: INH 0.1mg/kg tid (max2.5mg tid-qid); NEB/IPPB 0.1-0.15mg/kg/dose tid-qid or 1.25mg tid-qid for child 10-15kg or 2.5mg tid-qid15kg.  Adult and child>4yr: INH CAP (Rotohaler inhalation) 200mcg cap inhaledq4-6hr; may use 15min before exercise

SE: tremors, anxiety, restlessness, bronchospasm
Contra: hypersensitivity to sympathomimetics, tachydysrhythmias, severe cardiac disease, heart block

Precautions: cardiac disorders, hyperthyroidism, diabetes, HTN, prostatic hypertrophy, narrow-angle glaucoma, seizures, exercise-induced bronchospasm (aerosol) in children <12yrs

Interactions: > action of aerosol bronchodilators, >action of albuterol: tricyclic antidepressants, MAOI's, other adrenergics; do not use together.  May inhibit action of abluterol: other -blockers. Severe HypoTN: oxytoxics. Toxicity:theophylline. ECG changes/hypokalemia: K+-losing diruretics. >stimulation: ephedra, caffeine (cola nut, green/black tea, guarana, mate, coffee, chocolate).

Pharmacokinetics: well absorbed PO, extensively metabolized in liver and tissues, crosses bld brain barrier.  PO onset ½ h, pk 2 ½ hr, duration 4-6h, T ½ 2 ½ h.  PO-XR onset ½ h; pk 2-3h; duration 12h.  INH: onset 5min, pk 1-1 ½ h, duration 4-6h, T ½ 4h
	Generic
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	Alprazolam
Class: antianxiety; benzodiazepine; schedule IV

Action: depresses subcortical levels of CNS, including limbic system, reticular formation

Uses: anxiety, panic disorders, anxiety with depressive sx

Dosage: anxiety disorder: PO 0.25-0.5mg tid, not to exceed 4mg/day in divided doses.  Elderly: PO 0.125-0.25 mg bid; increase by 0.125 as needed. Panic disorder: PO 0.5 mg tid may increase, max 10mg/day. Premenstrual dysphoric disorders: PO 0.25mg bid-qid, starting on day 16-18 of menses, taper over 2-3 days when menses occurs. Social phobia: PO 2-8mg/day. Hepatic dose: reduce by 50%

SE: dizziness, drowsiness, orthostatic HypoTN, ECG changes, tachycardia, blurred vision

Contra: hypersensitivity to benzodiazepines, narrow-angle glaucoma, psychosis, addiction

Precautions: elderly, debilitated, hepatic

Interactions: < sedation: xanthines. < alprazolam action: cimetidene, disulfiram, erythromycin, fluoxetine, isoniazid, ketoconazole, metoprolol, propoxyphene, propanolol, valproic acid. > CNS depression: anticonvulsants, alcholol, antihistamines, sedative/hypnotics, valerian, chamomile, hops, skullcap, cat's claw, kava, Echinacea, golden-seal, licorice, St. John's Wort, wild cherry.  < action of levodopa. > drug level with grapefruit juice. 

Pharmacokinetics: PO onset 30min, pk 1-2 h, duration 4-6h, therapeutic response 2-3 days;  excreted by kidneys, T ½ 12-15h
	Generic, Xanax
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	Hydrochlorothiazide
Class: thiazide diuretic, antiHTN; sulfonamide derivative

Action: acts on distal tubule and ascending limb of loop of Henle by > excretion of water, Na+, chloride, K+ 

Uses: edema, HTN, diuresis, CHF, edema in corticosteriod, estrogen, NSAIDS, idiopathic lower extremity edema therapy

Dosage: Adult-PO 25-100 mg/day; Geriatric PO 12.5mg/day, initially; Child >6mo: PO up to 2mg/kg/day in divided doses; child <6mos PO up to 4mg/kg/day in divided doses

SE: urinary frequency, uremia, glucosuria, dizziness, fatigue, weakness, nausea, vomiting, anorexia, hepatitis, rash, hyperglycemia, hyperuricemia, aplastic anemia, hemolytic anemia, leukopenia, agranulcytosis, thrombocytopenia, neutropenia, hypokalemia

Contra: anuria, renal decompensation, hypomagnesemia

Precautions: hypokalemia, renal, hepatic, gout, COPD, LE, diabetes, hyperlipidemia, CCr<25ml/min

Interactions: > toxicity of lithium, nondepolarizing skeletal muscle relaxants, cardiac glucosides. < effects of antidiabetics. < absorption of thiazides: cholestyramine, colestipol.  >risk of renal failure: NSAIDS. Hyperglycemia: glucocorticoids, amphotericin B. > effects: loop diuretics. K+ deficiency: aloe, buckthorn bark/bery, cascara sagrada bark, licorice root, senns pod/leaf.  > effect: ginkgo

Pharmacokinetics: PO onset 2 h, pk 4h, duration 6-12h, T½  6-15h, excreted unchanged by kidneys
	Generic, HydroDiuril

	12
	Sertraline
Class: antidepressant; SSRI

Action: inhibits serotonin reuptake in CNS; >action of seotonin; does not affect dopamine, norepinephrine

Dosage: Adult-PO 50mg qd; may > to max of 200mg/day; do not change dose at intervals of <1/wk; administer qd in am or pm; or 100mg 3 x/wk (off-label).  Geriatric: PO 25mg qd, >by 25mg q3days to desired dose. Child 6-12 yr: PO 25mg qd.  Child 13-17yr PO 50mg qd.

Uses: major depression, OCD, PTSD, panic disorder

SE: insomnia, agitation, somnolence, dizziness, headache, tremor, fatigue, male sex dysfx, diarrhea, nausea, constipation, anorexia, dry mouth, vomiting, flatulence

Contra: pimozide
Precautions: elderly, hepatic, renal, epilepsy, recent MI

Interactions: > effects of: antidepressants (tricyclics), diazepam, tobutamide, warfarin, benzodiapzepines, sumatriptan. Fatal reactions: MAOI's. > sertraline levels: cimetidine, warfarin, other highly protein bound drugs. Altered lithium levels: lithium. Sertraline in contraindicated with pimozide. Potentiation of SSRI, serotonin syndrome: St. John's Wort, SAM-e; do not use together.

Pharmacokinetics: PO pk 4.5-8.4h; steady state 1 wk; 99%plasma protein bound, T ½ 1-4days, extensively metabolized, metabolite excreted in urine, bile
	Zoloft
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	Paroxetine
Class: antidepressant; SSRI

Action: inhibits CNS neuron uptake of serotonin but not of norepinephrine or dopamine

Uses: major depressive disorder, OCD, panic disorder, generalized anxiety disorder

Dosage: PO 20mg qd inam; after 4 wk if no improvement may > by 10mg/day q wk to desired response, max 60mg/day or controlled releases 25mg/day weekly up to 62.5mg/day. Geriatric start at 10mg/day, max 40mg/day. Renal:10mg/day in am, may increase to max 50mg/day.  OCD: PO 40mg/day, start w/ 20mg/day, > 10mg/day increments max 60mg/day. Panic disorder: PO 40mg/day start w/ 10mg/day > 10mg/day increments, max 60mg/day or controlled release 12.5 mg/day, max 75mg/day
SE: upset stomach, drowsiness, weakness or tiredness, excitement or anxiety, insomnia, nightmares, dry mouth, changes in appetite or weight 
Contra: MAOI's

Precautions: children, elderly, seizure hx, pts w/ hx of mania, renal, hepatic disease

Interactions: > bleeding w/ warfarin. No MAOI's, potentially fatal reaction. Cimetidine > paroxetine plasma levels. > agitation: L-tryptophan. Phnobarbital and phytoin <paroxetine levels. > SE's: highly protein bound drugs. Paroxetine may < digoxin levels. > theophylline levels: theophylline. Possible serotonin syndrome: SAM-e, St. John's Wort. 

Pharmacokinetics: PO pk5.2h, unchanged drugs and metabolites excreted in feces and urine; T ½  21h; 95% protein bound.
	Paxil
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	APAP/Propoxyphene-N
Class: opiate analgesic; synthetic opiate
Action:  depresses pain impulse transmission at the spinal cord level by interacting with opioid receptors
Uses: mild to moderate pain
Dosage: PO 65mg q4h prn (HCl); PO 100mg q4h prn (napsylate)

SE: drowsiness, dizziness, confusion, headache, sedation, seizures, hyperthermia(elderlyl), nausea, vomiting, anorexia, constipation, cramps, rash, dysrhythmias, respiratory depression
Contra: addiction

Precautions: addictive personality, > intracranial pressure, acute MI, severe heart disease, respiratory depression, hepatic, renal, <18 yrs., elderly

Interactions: possible fatal: MAOI's; > effects c other CNS depressants- alcohol, opioids, sedative/hypnotics, antipsychotics, skeletal muscle relaxants; > CNS depression c chamomile, hops, kava, skullcap, valerian

Pharmacokinetics: PO onset ½- 1h, pk 2-2 ½h, duration 4-6h.  T 1/2 6-12h
	Generic, Darvon
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	Azithromycin
Class: antiinfective; macrolide

Action: binds to 50S ribosomal subunits of susceptible bacteria and suppresses protein synthesis; much greater spectrum of activity than erythromycin.\

Uses: mild to moderate infx; upper resp, lower resp, uncomplicated skin infx, urethritis & cervicitis d/t chalmydia trachomatis, acute otitis media, tonsillitis, commuhity acquired pneumonia, mycobacterium avium complex (MAC [HIV related])

Dosage: most infx: Adult –PO 500mg/day on day 1, then 250mg qd on days 2-5 for a total dose of 1.5g. Child2-15yr- PO 10mg/kg on day 1, then 5mg/kg x 4 days. Cervicitis, chlamydia, chancroid 1g single dose, gonorrhea 2g single dose. Pelvic inflammatory disease PO/IV 500mg IV q24hr x 2 doses, then 500mg PO q24hr x 7-10 days. MAC PO 600mg/day in combination w/ ethambutol.  Pneumonia PO/IV 500mg/ IV q24h x 2 doses, then 500mg PO q 24h x 7-10days. Endocarditis prophylaxis Adult: PO 500mg 1 hr prior to procedure. Child Po 15mg/kg 1 h prior to procedure.

SE: nausea, vomiting, diarrhea, hepatotoxicity, cholestatic jaundice, pseudomembranous colitis, angioedema
Contra: hypersensitivity to azithromycin, erythromycin, or any macrolide

Precautions: hepatic, renal, cardiac disease; elderly, <6mos for otitis, <2yr for pharyngitis, tonsillitis

Interactions: toxicity: ergotamine. >effects of oral anticoagulants, digoxin, theophylline, methylprednisolone, cyclosporine, bromocriptine, disopyramide, triazolam, carbamazepine, phenytoin.  < clearance of triazolam.  Dysrhythmias: astemizole, pimozide – fatal reaction. < absorption of azithromycin: aluminum, magnesium antacids.

Pharmacokinetics: PO Pk 2-4h, duration 24h, IV pk end of infx, duration 24h; T ½ 11-57h, excreted in bile, feces, urine primarily as unchanged drug
	Zithromax Z-Pak
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	Cephalexin
Class: antiinfective, 1st generation cephalosporin
Action: inhibits bacterial cell wall synthesis, rendering cell wall osmotically unstable, leading to cell death by binding to cell wall membrane.

Dosage: moderate infx: Adult: Po 250-500mg q6h, Child: Po 25-50mg/kg/day in 4 equal doses.  Moderate skin infections: Adult –PO 500mg q12h. Endocarditis prophylaxis 2g 1 h before procedure. Severe infx: Adult PO 500mg –1g q6h; Child PO 50-100 mg/kg/day in 4 equal doses

SE: seizures (high doses), diarrhea, anorexia, pseudomembranous colitis, nephrotoxicity, renal failure, leukopenia, thrombocytopenia, agranulocytosis, neutropenia, lymphocytosis, eosinophilia, pancytopenia, hemolytic anemia, anaphylaxis, serum sickness

Contra: infants <1mo

Precautions: hypersensitivity to pcn's, renal

Interactions: > toxicity: aminoglycosides, loop diuretics, probenecid

Pharmacokinetics: pk 1 hr, duration 6-12h, T ½ 30-72 min, 5-15% plasma protein bound
	Generic, Keflex
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	Simvastatin
Class:  antilipidemic; HMG-CoA reductase inhibitor

Action: inhibits HMG-CoA reductase enzyme, which reduces cholesterol synthesis

Dosage: PO 5-10mg qd in pm initially; usual range 5-40mg/day qd in pm, not to exceed 80mg/day ; dosage adjustments may be made in 4wk intervals or more. Elderly/renal PO 5mg/day

SE: liver dysfx, myositis, rhabdomyolysis
Contra: active liver disease

Precautions: past liver disease, alcoholism, severe acute infx, trauma, HypoTN, uncontrolled seizure disorders, severe metabolic disorders, electrolyte imbalances

Interactions: > effects of warfarin. > myalgia, myositis: cyclosporine, gemfibrozil, niacin, erythromycin, clofibrate, clarithromycin, itraconazole, protease inhibitors. > serum level of digoxin

Pharmacokinetics: pk 1.5-2h, highly protein bound, excreted primarily in bile, feces (60%)
	Zocor
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	Lansoprazole
Class: antiulcer, proton pump inhibitor; benzimidazole

Action: suppresses gastric secretion by inhibiting H/K+ ATPase enzyme system in gastric parietal cell; characterized as gastric acid pump inhibitor, since it blocks final step of acid production

Uses: GERD, pathologic hypersecretory conditions (Zollinger-Ellison syndrome, systemic mastocytosis, multiple endocrine ademosas); ulcers

Dosage: NG tube: use intact granules mixed in 40ml of apple juice and injected thru NG tube, then flush c apple juice.  Duodenal ulcer: PO 15mg qd before eating for 4 wk then 15mg qd to maintain healing of ulcers; associated c helibacter pylori – 30mg +  500mg clarithromycin, 1g amoxicillan bid x14days or 30mg + 1g amoxicillan x 14d. Erosive esophagitis: PO 30mg qd before eating for up to 8wk, may use another 8 wk course if needed. Hypersecretory conditions: PO 60mg qd up to 90mg bid

SE: constipation, diarrhea, CVA, MI, shock, hematuria, hemolysis
Interactions: delayed absorption of lansoprazole: sucralfate. May be < absorption of ketoconazole, itraconazole, ampicilling, iron, digoxin

Pharmacokinetics: absorption after granules leave stomach- rapid; plasma T½   1.5h, 97%protein bound, clearance < in elderly, renal and hepatic impairment
	Prevacid
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	Ibuprofen
Class: NSAID, antipyretic, non-opioid analgesic; propionic acid derivative

Action: inhibits prostaglandin synthesis by < enzyme needed for biosynthesis; analgesic, anti-inflammatory, antipyretic

Uses: rheumatoid arthritis, osteoarthritis, primary dysmenorrhea, gout, dental pain, musculoskeletal disorder, fever

Dosage: Analgesic: PO 200-400mg q4-6h no to exceed 3.2g/day. Child: Po 4-10mg/kg/dose q6-8h. Antipyretic: child 6mo-12yr: PO 5mg/kg (temp <102.5F or 39.2C), 10mg/kg, (temp > 102.5), may repeat q4-6h, max 40mg/kg/day. Anitinflammatory: PO 300-800mg tid-qid, max 3.2g/d. Child PO 30-40 mg/kg/day in 3-4 divided doses, max 50mg/kg/day.

SE: headache, nausea, anorexia, hepatitis, GI bleeding, nephrotoxicity, blood dyscrasias, anaphylaxis
Contra: asthma, severe renal or hepatic

Precautions: bleeding disorders, GI disorders, cardiac disorders, elderly, CHF, CCr<25 ml/min

Interactions: < effect of: antiHTN, thiazides, furosemide. < ibuprofen action: aspirin. > risk of bleeding cefamandole, cefotetan, cefoperazone, valproic acid, thrombolytics, antiplatelets, warfarin. > possibility of blood dyscrasias: antineoplastics, radiation. > toxicity: digoxin, lithium, oral anticoagulants, cyclosporin, probenecid.  > GI reactions: aspirin, corticosteroids, NSAIDS, alcohol.  > hypoglycemia: oral antidiabetics, insulin.  > risk of bleeding: arnica, chamomile, clove, dong quai, fenugreek, feverfew, garlic, ginger, ginkgo, ginseng (Panax)

Pharmacokinetics: well absorbed PO. Onset .5h, pk 1-2h, T½ 2-4h, 90-99%plasma protein binding, does not enter breast milk
	Generic, Advil, 

Motrin

	20
	Celecoxib (NSAID, antirheumatic; COX 2 inhibitor for arthritis, etc.)
	Celebrex

	21
	HCTZ/Triamterene
Class: K+ sparing diuretic, pteridine derivative

Action: acts of distal tubule to inhibit reabsorption of Na+, chloride; > K+ retention

Uses: Edema, may be used c other diuretics; HTN

Dosage: PO 100mg bid pc, not to exceed 300mg/day.  Geriatric: PO 50mg qd, max 100mg/day

SE: nausea, diarrhea, vomiting, liver disease, thrombocytopenia, megaloblastic anemia, azotemia, interstitial nephritis, > BUN, creatinine

Contra: anuria, severe renal or hepatic disease, hyperkalemia

Precautions: dehydration, hepatic, renal, CHF, cirrhosis

Interactions: nephrotxic: indomethacin, enhanced action of antiHTN- amantadine. > hyperkalemia: other K+ sparing diuretics, K+ products, ACE inhibitors, salt substitutes. < renal clearance of triamterene: cimetidene

Pharmacokinetics: PO onset 2 h, pk 6-8h, duration12-16h, T ½ 3h
	Generic, Dyrenium

	22
	Levothyroxine (see #3)
	Levoxyl

	23
	Ethinyl Estradiol/Norgestimate (oral contraceptive)
	Ortho Tri-Cyclen

	24
	Fexofenadine (antihistamine for allergies)
	Allegra

	25
	Prednisone Oral (corticosteroid for inflammation,immunosuppression, neoplasm, MS, collagen disorders, dermatologic disorders)
	Generic

	26
	Metoprolol Succinate
Class: antiHTN, antianginal.  1-blocker
Action: lowers bf by b-blocking effects; reduces elevated renin plasma levels; blocks b2 adrenergic receptors in brochial, vascular smooth muscle only at high doses

Uses: mild to moderate HTN, acute MI to reduce cardiovascular mortality, angina pectoris, NYHA class II, III heart failure

Dosage: HTN: PO 50mg bid, or 100mgqd; may give up to 200-450mg in divided doses. Ext Rel give qd.  Geriatric: Po 25mg/day initially, > weekly as needed.  MI early tx: IV Bolus 5mg q2min x 3, then 50mg PO 15 min after last dose and q6h x 48h; late tx PO maintenance 100 mg bid for 3 mos.  Angina PO 100mg qd, > qwk prn or 100mg ext rel qd. 

SE: bradycardia, CHF, palpitations, cardiac arrest, AV block, pulmonary edema, insomnia, dizziness, depression, nausea, vomiting, diarrhea, hiccups, agranulocytosis, eosinophilia, thrombocytopenia, purpura, bronchospasm

Contra: cardiogenic shcok, 2nd, 3rd degree heart blcok, sinus bradycardia, bronchial asthma

Precautions: major surgery, diabetes, renal, thyroid, COPD, heart failure, CAD, nonallergic bronchospasm, hepatic, CHF

Interactions: > HypoTN, bradycardia: reserpine, hydralazine, methyldopa, prazosin, amphetamines, ephedrine, epinephrine, norepinephrine, H2-antagonists. > hypoglycemic effects: insulin oral antidiabetics. Don't use c MAOI's. < antiHTN effect: indomethacin.  < effects of dopamine, dobutamine, xanthines. Drug/food:  absorption c food.

Pharmacokinetics: PO Pk 2-4h, duration 13-19h, T 1/2 3-4h
	Toprol XL, Lopressor

	27
	APAP/Codeine (opiate analgesic, antitussive for moderate-severe pain, cough)
	Generic

	28
	Citalopram (antidepressant; SSRI for major depressive disorder)
	Celexa

	29
	Omeprazole (antiulcer, proton pump inhibitor for GERD, ulcers, etc.)
	Prilosec

	30
	Fluoxetine
Class: antidepressant, SSRI (selective serotonin reuptake inhibitor)

Action: inhibits CNS neuron uptake of serotonin but not of norepinephrine

Uses: major depressive disorder, OBD, bulimia, Sarafem: PMDD

Dosage: Depression: Adult PO 20mg qd in am; after 4wk if no clinical improvement is noted, dose may be > to 20mg bid in am, pm, not to exceed 80mg/day. Geriatric 10mg/day, > as needed. Child: 5-18yr PO 5-10mg/day, max 20mg/day. PMDD PO 10-20mg qd, may be taken qd week before menses.

SE: headache, nervousness, insomnia, drowsiness, anxiety, tremor, dizziness, fatigue, sedation, poor concentration, abnormal dreams, agitation, seizures, nausea, diarrhea, dry mouth, anorexia, dyspepsia, constipation, cramps, vomiting, taste changes, flatulence, < appetitie, sweating, rash, pruritis, resp infx, pharyngitis, nasal congestion, sinus headache, sinusitis, cough, dyspnea, bronchitis, hot flashes, palpitations, hemorrhage, tachycardisa, bradycardia, MI, thrombophlebitis, dysmenorrhea, < libido, urinary frequency, UTI, asthenia, viral infx, fever, allergy, chills

Precautions: diabetes

Interactions: No MAOI's with or 14 days prior. St. John's Wort: Do not use together. 

> SE: highly protein bound drugs. > effect: haloperidol. < fluoxetine effect: cyproheptadine. > T ½ of diazepam.  > levels or toxicity of carbamazepine, lithium, digoxin, warfarin, pheytoin. > leels of tricyclics, phenothiazines.  Paradoxical worsening of OCD: buspirone.  > CNS depression: alcohol, antidepressants, opioids, sedatives.  > action c kava.  

Pharmacokinetics: PO pk 6-8h, terminal T ½ 2-3days, steady state 28-35 days, 94% protein bound
	Generic, Prozac

	31
	Rofecoxib 

Class: NSAID analgesic, COX-2 inhibitor

Action: may inhibit prostaglandin sythesis by decreasing enzyme needed for biosynthesis; analgesic, anti-inflammatory, antipyretic properties
Dosage: PO 12.5mg/day as a single dose; may > to 25mg  if needed.  Dysmenorrhea PO 50mg qd, use for < 5 days.

SE: Many common SE's were listed, here are a few: headache, abdominal pain, dyspepsia, diarrhea, nausea, heartburn and water retention, tachycardia, MI, dysrhythmias, GI bleeding, nephrotoxicity, dysuria, hematuria, oligouria, azotemia, blood dyscrasias
Interactions: < effect, > adverse reactions: aspirin, ACE inhibitors.  > bleeding: aspirin, others NSAIDS, anticoagulants.  < effect of diuretics. > toxicity: lithium, antineoplastics. > adverse reaction: glucocorticosteroids.

Pharmacokinetics: well absorbed, bound to plasma proteins
	Vioxx

	32
	Zolpidem 

Class: sedative, hypnotic; nonbenzodiazepine. Controlled substance schedule IV.
Action: produces CNS depression at limbic, thalamic, hypothalamic levels of CNS; may be mediated by neurotransmitter GABA; results are sedation, hypnosis, skeletal muscle ralxant, anticonvulsant activity, anciolytic action

Uses: insomnia, short-term tx

Dosage: PO 10mg hs x 7-10days only; total dose should not exceed 10mg

SE: leukopenia, granulocytopenia

Precautions: anemia, hepatic, renal, suicidal, drug abuse, elderly, psychosis, child <18yr, seizure disorder

Interactions:> action of both drugs: alcohol, CNS depressants.  > CNS depression: chamomile, hops, kava, skullcap, valerian.

Pharmacokinetics: PO onset 1.5h, t ½ 2-3h
	Ambien

	33
	Cetirizine (antihistamine, 2nd generation peripherally selective for allergies)
	Zyrtec

	34
	Metoprolol Tartrate (see #26)
	Generic,

Lorpressor

	35
	Lorazepam
Class: sedative, hypnotic, antianxiety.  Benzodiazepine. Controlled substance schedule IV.
Action: potentiates the actions of GABA, esp in system and reticular formation

Uses: anxiety, irritability in psychiatric or organic disorders, preop, insomnia, adjunct in endoscopic procedures

Dosage: Anxiety: Adult PO 2-6mg/day in divided doses, not to exceed 10mg/day.  Geriatric: PO 0.5-1mg/day or 0.5-1mg hs.  Child PO 0.05mg/kg/dose, q 4-8h.  Insomnia: PO 2-4mg hs; only minimally effective after 2wk continuous therapy. Preop: Adult IM 50mcg/kg 2h prior to surgery; IV 44mcg/kg 15-20min prior to surgery. Child IV 0.05mg/kg. Status epilepticus: Neonate IV 0.05mg/kg. Child IV 0.1mg/kg up to 4mg/dose; rectal (off label) 0.05-0.1mg x 2; wait 7 min before giving 2nd dose.

SE: dizziness, drowsiness, orthostatic HTN, ECG changes, tachycardia, apnea, cardiac arrest (IV, rapid), blurred vision

Contra: narrow-angle glaucoma, psychosis, child <12yr, hx of drug abuse, COPD

Precautions: elderly, debilitated, hepatic, renal

Interactions:< effects of lorazepam: valproic acid. > effects of lorazepam? CNS depressants, alcohol, disulfiram, oral contraceptives. Herbal > CNS depression: chamomile, hops, kava, skullcap, valerian

Pharmacokinetics: PO onset.5h, pk 1-6h, duration 24-48hr. IM onset 15-30min, pk 1-1.5h, duration 24-48h. IV onset 5-15min, pk UK, duration 24-48h.
	Generic, Ativan

	36
	Alendronate (bone reabsorption inhibitor for osteoporosis)
	Fosamax

	37
	Metformin
Class: antidiabetic

Action: inhibits hepatic glucose production and > sensitivity of peripheral tissue to insulin 

Dosage: PO 500mg bid initially, then > to desired response 1-3g; dosage adjustments q2-3wk or 850mg qd c morning meal c dosage > every other wk, max 2500mg/day, ext rel max 2000mg/day. 

SE: headache, weakness, dizziness, drowsiness, agitation, nausea, vomiting, diarrhea, thrombocytopenia, lactic acidosis
Contra: hepatic, creatinine > 1.5mg/ml(males) >1.4(females), CHF, alcoholism, cardiopulmonary disease, hx of lactic acidosis

Precautions: thyroid disease

Interactions: > metformin level: cimetidine, digoxin, morphine, procainamide, quindine, rantidine, triamterene, vancomycin.  > hypoglycemia: cimetidine, ca+ channel blockers, corticosteroids, estroens, oral contraceptives, phenothiazines, sympathomimetics, diuretics, thyroid, isoniazid, phenytoin.  Do not give c radiologic contrast media; may cause renal failure.  Herbal: quinine: > metformin level.  Hyperglycemia: glucosamine. Hypoglycemia: chromium, coenzyme Q-10, fenugreek.

Pharmacokinetics: T ½ 1.5-5h, terminal 6-20h, pk 1-3h
	Generic

	38
	Loratadine (antihistamine 2nd generation for seasonal rhinitis)
	Claritin

	39
	Amoxicillin (see amoxicillin #5)
	Trimox

	40
	Sildenafil (erectile agent)
	Viagra

	41
	Ranitidine (H2-histamine receptor agonist for ulcer, GERD, etc.)
	Generic, Zantac

	42
	Amitriptyline (tricyclic antidepressant for major depression)
	Generic, Elavil

	43
	Amoxicillin/Clavulanate
	Augmentin

	44
	Buproprion Sustained-Release 

Class: antidepressant, smoking deterrent

Action: inhibits reuptake of dopamine, serotonin, norephinephrine
Dosage: PO 100mg bid initially, then > after 3 days to 100mg tid if needed; may increase after 1 mo to 150 mg tid; SR 150bid, initially 150mg am, > to 300 mg/day if initial dose is tolerated.

SE: headache, agitation, dizziness, akinesia, bradykinesia, confusion, seizures, insomnia, sedation, tremors, dysrhythmias, HTN, tachycardia, complete AV block, nausea, vomiting, dry mouth, constipation, menstrual irregularities, rash, sweating, blurred vision, auditory disturbance, weight loss or gain

Contra: eating disorders, seizure disorders

Precautions: renal, hepatic, recent MI, cranial trauma, seizure disorder
Interactions: > adverse reactions, seizures: levodopa, MAOI's, phenothiazines, antidepressants, benzodiazepines, alcohol, theophylline, systemic steroids.  > bupropion toxicity: ritonavir. < bupropion effect: carbamazepine, cimetidine, Phenobarbital, phenytoin.  > bupropion level: cimetidine. Herbal: > CNS depression: kava.  May > anticholinergic effect: belladonna leaf/root.

Pharmacokinetics: onset 2-4wk, T 1/2 14h, metabolized by liver, steady state 1.5-5wk
	Wellbutrin SR, Zyban

	45
	Gabapentin (anticonvulsant)
	Neurontin

	46
	Estrongens; conjugated/ Medroxyprogesterone (hormone for menopause)                                                                                                                            
	Prempro

	47
	Lisinopril
Class: antiHTN, ACE inhibitor

Action: selectively suppresses renin-angiotensin aldosterone system; inhibits ACE, preventing conversion of angiotensin I to angiotensin II

Uses: mild to moderat HTN, adjunctive therapy of systolic CHF, acute MI

Dosage: HTN: PO 10-40mg qd; may > to 80mg qd if required. CHF: PO 5mg initially c diuretics/digitalis, range 5-20mg

SE: proteinuria, renal insufficiency, vertigo, stroke, fatigue, angioedema
Precautions: renal disease, hyperkalemia, renal artery stenosis

Interactions: > hypotensive effect: diuretics, other hypertensives, probenecid, phenothiazines, nitrates, acute alcohol ingestion. < effects of lisinopril: aspirin, indomethacin, NSAIDS. Hyperkalemia: K+salt subs, K+sparing diuretics, K+supplements, cyclosporine. Possible toxicity: lithium, digoxin. > hypersensitivity reactions: allopurinol. Drug/food: hi K+ diet(bananas, OJ, avocados, nuts, spinach) should be avoided, hyperkalemia may result.

Pharmacokinetics: onset 1h, pk6-8h, duration 24h
	Generic, Prinivil, Zestril

	48
	Venlafaxine Extended-Release (antidepressant)
	Effexor XR

	49
	Lisinopril (see #47)
	Zestril

	50
	Pravastatin (antilipidemic)
	Pravachol

	51
	Montelukast (bronchodilator for chronic asthma)
	Singulair

	52
	Esomeprazole (antiulcer, proton pump inhibitor)
	Nexium

	53
	Sulfamethoxazole/Trimethoprim (antiinfective for UTI, etc.)
	Generic, Gantanol, Urobak

	54
	Clonazepam 

Class: anticonvulsant; benzodiazepine derivative

Action: inhibits spike, wave formation in absence seizures (petit mal), < amplitude, frequency, duration, spread of discharge in minor motor seizures.

Dosage: PO not to exceed 1.5mg/day in 3 divided doses; may be increased 0.5-1mg q3d until desired response, not to exceed 20mg/day; rectal 0.02mg/kg.

SE: thrombocytopenia, leukocytosis, eosinophilia, drowsiness, nausea, constipation, > salivation, nystagmus, diplopia, respiratory depression

Contraindications: acute narrow angle glaucoma

Precautions: open angle glaucoma, chronic reps disease, renal, hepatic

Interactions: > CNS depression: alcohol, barbiturates, opiates, antidpressants, other anticonvulsants, general anesthetics, hypnotics, sedatives.  < clonazepam effects: carbamazepine, Phenobarbital, phenytoin. Herbal: > CNS depression: kava

Pharmacokinetics: PO Pk 1-2h, T ½ 18-50h, duration 6-12h
	Generic, Klonopin

	55
	Quinapril (ACE inhibitor)
	Accupril

	56
	Ciprofloxacin
Class: broad spectrum antiinfective

Action: interferes c conversion of intermediate DNA fragments into hi-molecular-wt DNA in bacteria; DNA gyrase inhibitor

Dosage: UTI's: PO 250mg q12h; IV 200mg q12h.  Complicated/severe UTI's: PO 500mg q12h, IV 400mg q12h.  Respiratory, bone, skin, joint, infx: PO 500-750mg q12h; IV 400 mg q12h. Renal disease: CCr<50ml/min PO 250-500mg q12h; CCr 5-29ml/min PO 250-500q18h; IV 200-400mg q1824h

SE: headache, restlessness, seizures, nausea, diarrhea, vomiting, pseudomembranous colitis, rash, anaphylaxis, Stevens-Johnson syndrome
Precautions: renal, epilepsy

Interactions: < absorption of ciproflaxin: antacids containing magnesium, aluminum; zinc, iron, sucralfate, enteral feedings, Ca+.  Nephrotoxic: cyclosporine.  > serum levels of cipro: probenecid; monitor for toxicity. > levels of: theophylline, warfarin, monitor bld levels.  Herbal possible toxicity: yerba mate.  Drug/food: >effect of caffeine; < absortption: dairy products, food.

Pharmacokinetics: PO Pk 1h, T 1/2 3-4h
	Cipro

	57
	Trazodone (antidepressant, misc.; triazolopyridine)
	Generic, Desyrel, Trialodine

	58
	Naproxen (NSAID for mild-moderate pain, arthritis, dysmenorrhea)
	Generic, Aleve, Anaprox

	59
	Potassium Chloride
Class: electrolyte, mineral replacement

Action: needed for adequate transmission of nerve impulses & cardiac ctx, renal fx, intracellular ion maintenance.

Dosage: PO 40-100mEq in divided doses tid-qid; IV 20mEq/hr when diluted to 40 mEq/1000ml, not to exceed 150 mEq/day. Child: PO 2-4mEq/kg/day

SE: cardiac depression, dysrhythmias, arrest, peaking T waves, lowered R and depressed RST, prolonged P-R interval, widened QRS complex, nausea, vomiting, cramps, diarrhea

Contra: severe renal or hemolytic disease, Addison's, hyperkalemia, acute dehydration, extensive tissue breakdown

Precautions: cardiac disease, K+ sparing diruretics, systemic acidosis

Interactions:Kyperkalemia: K+ phosphate IV and products containing Ca+ or magnesium; K+ sparing, diuretic, or other K+ products

Pharmacokinetics: PO excreted by kidneys and in feces, onset about 30 mins.  IV immediate onset
	Generic

	60
	Fluticasone (corticosteroid for asthma, allergic rhinitis)
	Flonase

	61
	Cyclobenzaprine (skeletal muscle relaxant, central acting)
	Generic, Flexaril

	62
	Potassium Chloride (see #59)
	Klor-Con

	63
	Enalapril (ACE inhibitor for HTN, CHF, l eft ventricular dysfx)
	Generic, Vasotec

	64
	Warfarin
Class: anticoagulant

Action: interferes c bld clotting by indirect means; depresses hepatic synthesis of vit K-dependent coagulation factors.

Uses: Pulmonary emboli, DVT, MI, atrial dysrhythmias, postcardiac valve replacement

Dosage: PO/IV 2.5-10mg/day x 3 days, then titrated to prothrombin time or INR qd. Child 0.1 mg/kg/day titrated to INR

SE: diarrhea, hepatitis, hematuria, rash, fever, hemorrhage, agranulocytosis, leukopenia, eosinophilia
Contra: hemophilia, leukemia c bleeding, peptic ulcer, thrombocytopenic purpura, hpatic(severe), severe HTN, subacute bacterial endocarditis, acute nephritis, blood dyscrasias, eclampsia, preeclampsia

Precautions: alcoholism

Interactions: > action of warfarin: allopurinol, chloramphenicol, amiodarone, diflunisal, heparin, steroids, cimetidine, disulfiram, thyroid, glucagons, metronidazole, quinidine, sulindac, sufinpyrazone, sulfonamides, clofibrate, salicylates, ethacrynic acids, indomethacin, mefenamic acid, oxyphenbutazones, phenybutazone, cefamandole, chloral hydrate, cotrimoxazole, erythromycin, quinolone antiinfectives, isoniazid, thrombolytic agents, tricyclics.  < action of warfarin: barbiturates, griseofulvin, ethchlorvynol, carbamazepine, rifampin, oral contraceptives, phenytoin, estrogens, vit K, cholestryamine, corticosteroids, mercaptopurine, sucralfate, vit K foods, vit supplements.  > toxicity: oral sulfonylureas, phenytoin.  Drug/food: grapefruit juice: may > action of oral warfarin. Herbal: > risk of bleeding: bromelain, cinchona, cayenne, feverfew, garlic, dan shen, ginkgo biloba, quinine, ginger, horse chestnut, papain, sweet clover, sweet vernal grass leaves, tonka bean seeds, vanilla leaf, woodruff. < anticoagulation: ginseng, alfalfa, beet root/greens, broccoli flower buds, brussel sprout buds, cabbage leaves, Chinese cabbage leaves, collard leaves, corn silk, stigmas, kale, lettuce, parsely, plantain, shepherd's purse, smart weekd plant, spinach, stinging nettle, turnip leaves, watercress. > metabolism of warfarin: crucifer.

Pharmacokinetics: PO onset12-24h, pk 1.5-3days, duration 3-5days, T ½ 1.5-2.5days, 99% bound to plasma proteins.
	Generic, Coumadin

	65
	Levofloxacin 

Class: antiinfective; fluoroquinolone

Action: interferes c conversion of intermediate DNA fragments into high-molecular-wt DNA in bacteria

Uses: various; sinusitis, bronchitis, community pneumonia, uncomplicated skin infx, complicated UTI, pyelonephritis, etc.

Dosage: IV INF 500mg by slow inf over 1h q24h x 7-14d depending on infx; PO 500mg q24h x 7-14d depending on infx

SE: anaphylaxis, multisystem organ failure, headache, insomnia, seizures, hemolytic anemia, nausea, vomiting, pseudomembranous colitis, photosensitivity, Stevens-Johnson syndrome
Contra: photosensitivity

Interactions: nephrotoxic: cyclosporine.  < absorption of levofloxacin: antacids containing aluminum, magnesium; sucralfate, zinc, iron, calcium.  Altered bld glucose levels: antidiabetic agents.  > CNS stimulation, seizures: NSAIDs, foscarnet.  May < clearance of: theophylline, toxicity may result.  > risk of bleeding: warfarin.  Do not use c magnesium in the same IV line.  > toxicity/levels of digoxin, cimetidine.

Pharmacokinetics: T ½ 6-8h
	Levaquin

	66
	Diazepam (antianxiety, anticonvulsant, skeletal muscle relaxant, central acting; benzodiapepine for anxiety, alcohol withdrawal, seizure, preop, etc.)
	Generic, Valium

	67
	Fluconazole  (antifungal)
	Diflucan

	68
	Glipizide Extended-Release (antidiabetic; 2nd generation sufonylurea)
	Glucotrol XL

	69
	Clopidogrel (platelet agreegation inhibitor for reducing stroke/MI)
	Plavix

	70
	Amoxicillin (see #5)
	Amoxil

	71
	Pantoprazole
Class: proton pump inhibitor; benzimidazole

Action: suppresses gastric secretion by inhibiting H/K+ ATPase enzyme system in gastric parietal cell; characterized as gastric acid pump inhibitor, since it blocks final step of acid production

Uses: GERD, severe erosive esophagitis, pathologic hypersecretory conditions (Zollinger-Ellison syndrome)

Dosage: GERD PO 40mg qd x 8 wk, may repeat course.  Erosive esophagitis: IV 40mg qd x 7-10d, PO 40mg qd x 8wk, may repeat. Hypersecretory conditions: IV 80mg q12h; max 240 mg/day.

SE: headache, diarrhea, abdominal pain, rash

Interactions: may > serum levels of pantoprazole: diazepam, phenytoin, flurazepam, triazolam, clarithromycin.  Possible > bleeding: warfarin.  May delay absorption: sucralfate.

Pharmacokinetics: pk 2.4h, duration>24h, T 1/2 1.5h, 97%protein binding, in elederly elimination rate <
	Protonix

	72
	Verapamil SR (Ca+ channel blocker, antiHTN, antianginal)
	Generic, Calan

	73
	Fluticasone/Salmeterol (corticosteroid/2 adrenergic agonist, bronchodilator for asthma, allergic rhinitis)
	Advair Diskus

	74
	Carisoprodol (skeletal muscle relaxant, central acting for pain, stiffness)
	Generic, Soma, Vanadom

	75
	Glyburide (antidiabetic; 2nd generation sulfonylurea for stable NIDDM)
	Generic, Diabeta; Glynase; Micronase

	76
	Doxycycline (tetracycline family antiinfective)
	Generic

	77
	Ramipril (ACE inhibitor for HTN, CHF post MI, reducing MI/stroke)
	Altace

	78
	Valsartan (antiHTN; angiotensin II receptor antagonist for HTN)
	Diovan

	79
	Amlodipine/Benazepril (Ca+channel blocker/ACE inhibitor combo for HTN)
	Lotrel

	80
	Isosorbide Mononitrate (antianginal,vasodilator - chronic stable angina,CHF)
	Generic, Imdur, Monoket

	81
	Azithromycin Suspension (see #15)
	Zithromax Suspension

	82
	Warfarin Tablets (see #64)
	Coumadin Tablets

	83
	APAP/Oxycodone
Class: opiate analgesic; schedule II

Action: inhibits ascending pain pathways in CNS, > pain threshold, alters pain perception

Dosage: PO 10-30mg q4h (5mgq6h for OxyIR, OxyFast- OxyFast Conc. Sol. Is extremely concentrated; do not use interchangeably). Child PO 0.05-0.15mg/kg/dose up to 5mg/dose q4-6h; not recommended in children.

SE: drowsiness, dizziness, confusion, headache, sedation, euphoria, nausea, vomiting, anorexia, constipation, cramps, rash, respiratory depression.

Contra: addiction (opiate)

Precautions: addictive personality, increased intracranial pressure, acute Mi, severe heart disease, respiratory depression, hepatic, renal, child < 18yr.

Interactions: > effect c other CNS depressants: alcohol, opioids, sedative/hypnotics, antipsychotics, skeletal muscle relaxants.
Pharmacokinetics: PO onset 15-30min, pk 1hr, duration4-6h, detoxed by liver.
	Generic, Percocet

	84
	Digoxin
Class: cardiac glycoside inotropic, antidysrhythic; digitalis prep

Action: inhibits the Na+-K+ ATPase, which makes more Ca+ available for contractile proteins, resulting in > cardiac output; > force of CTX (+ inotropic effect); < HR (chronotropic effect); < AV conduction speed

Uses: CHF, atrial fib, atrial flutter, atrial tachy, cardiogenic shock, paroxysmal atrial tachy, rapid digitalization in these disorders

Dosage: Adult IV digitalizing dose 0.6-1.0mg given as 50% of the dose initially, additional fractions given at 4-8h intervals; PO digitalizing dose 0.75-1.25mg given as 50% of the dose initially, additional fractions at 4-8h intervals; maintenance 0.063-0.5mg/day(tabs), or 0.350-0.5mg/day(gelatin cap).  See drug guide for child.

SE: headache, dysrhythmias, HypoTN, AV block
Contra: ventricular fib, ventricular tach, carotid sinus syndrome, 2nd or 3rd degree heart block

Precautions: renal, acute MI, AV block, severe resp disease, hypothyroidism, elderly, sinus nodal disease, hypokalemia

Interactions: < dig absorption: antacids kaolin/pectin.  Hypercalcemia, hypomagnesemia, digitalis toxicity: thiazides, parenteral Ca+. Hypokalemia, digitalis toxicity: diuretics, amphotericin B, carbenicillin, ticarcillin, corticosteroids.  < dig level: thyroid agents, cholestryamine, colestipol, metoclopramide.  > digoxin bld levels: propantheline, quinidine, verapamil, amiodarone, anticholinergics, diltiazem, nifedipine. > bradycardia: b-adrenergic blockers, antidysrythmics. Herbal: > action: aloe, buckthorn bark/berry, cascara sagrada bark, castor bean oil, May apple root, rhubarb root, senna pod/leaf, yellow dock root, oleander, pheasant's eye, purple foxglove, squill.  Dysrhythmias: ephedra. Bradycardia: Indian snakeroot. Cardiac toxicity: hawthorn. Digoxin toxicity: licorice.  < digoxin absorption: psyllium.  > hypokalemia: cocoa seeds, coffee seeds, cola seeds, guarana seeds, horsetail, licorice, yerba mate.

Pharmacokinetics: PO onset.5-2h, pk 6-8h, duration 3-4days. IV onset 5-30min, pk 1-5h, duration variable. T 1/2 1.5 days.
	Lanoxin

	85
	Albuterol Nebulizer Solution (see albuterol #10)
	Generic

	86
	Methylprednisolone Tablets (corticosteroid- inflammation, shock, adrenal insufficiency, collagen disorders, mgt of acute spinal cord injury)
	Generic, Solu-Medrol, others

	87
	Desloratadine (2nd generation antihistamine (H1 receptor agonist)- allergies
	Clarinex

	88
	Allopurinol (antigout drug)
	Generic, Zyloprim

	89
	Benazepril (ACE inhibitor for HTN)
	Lotensin

	90
	Mometasone (corticosteroid for allergies)
	Nasonex

	91
	Clonidine (antiHTN, centrally acting analgesic for mild-moderate HTN; pain in cancer patients)
	Generic, Catapres

	92
	Losartan (antiHTN; angiotensin II receptor for HTN, nephropathy in type II diabetes)
	Cozaar

	93
	Penicillin VK (broad-spectrum antiinfective)
	Generic

	94
	Estradiol Oral (estrogen hormone for menopause, breast/prostate cancer)
	Generic

	95
	Rosiglitazone
Class: antidiabetic, oral

Action: improves insulin resistance by hepatic glucose metabolism, insulin receptor kinase activity, insulin receptor phsophorylation

Uses: stable NIDDM, alone or in combo c sufonylureas, metformin, or insulin

Dosage: PO 4mg qd or in 2 divided doses, may > to 8mg qd or in 2 divided doses after 12wk

SE: no common SE's listed. Others: weight gain, accidental injury, URI, sinusitis, anemia, back pain, diarrhea, edema, fatigue, headache, hyper/hypoglycemia.

Contra: diabetic ketoacidosis

Precautions: thyroid disease, hepatic, renal

Interactions: May < effect of: oral contraceptives, alternative method advised.  Herbal: hypoglycemia: chromium, coenzyme10, fenugreek.  Poor glucose control: glucosamine.

Pharmacokinetics: maximal reduction in FBS after 6-12wk, protein binding 99.8%, elimination T ½ 3-4h
	Avandia

	96
	Pioglitazone (thiazolidinedione antidiabetic for stable NIDDM)
	Actos

	97
	Lisinopril (ACE inhibitor)
	Prinivil, Zestril

	98
	Risperidone (antipsychotic for pychotic disorders)
	Risperdal

	99
	Metformin Extended-Release (antidiabetic)
	Glucophage XR

	100
	Fluticasone (corticosteroid for asthma, allergic rhinitis)
	Flovent

	101
	Medroxyprogsterone Tablets (progesterone derivitive hormone for abnormal uterine bleeding, endometrial/renal cancer, contraceptive)
	Generic, Provera, DepoProvera

	102
	Folic Acid (vit B9 certain anemias, liver disease, alcoholism, hemolysis, intestinal obstruction, pregnancy)
	Generic

	103
	Olanzapine (antipsychotic, neuroleptic for schizophrenia, acute mania)
	Zyprexa

	104
	Rabeprazole (antiulcer; proton pump inhibitor for GERD, ulcer, etc.)
	Aciphex

	105
	Fexofenadine/Pseudoephedrine (antihistamine/adrenergic for allergy/congestion)
	Allegra-D

	106
	Digoxin (see #84)
	Digitek

	107
	Doxazosin (peripheral 1-adrenergic blocker for HTN, urinary flow obstruction, sx of benign prostatic hyperplasia)
	Generic, Cardura

	108
	Raloxifene (bone resorption inhibitor, selective estrogen receptor modulator for preventing osteoporosis)
	Evista

	109
	Latanoprost (ophthalmic for open-angle glaucoma, ocular HTN)
	Xalatan

	110
	HCTZ/Valsartan (antiHTN; angiotensin II receptor agonist for HTN)
	Diovan HCT

	111
	Oxycodone (see #83)
	OxyContin, Percocet

	112
	Methylphenidate (cerebral stimulant for ADHD, narcolepsy)
	Concerta, Ritalin

	113
	Promethazine Tabs (antihistamine for motion sickness, rhinitis, allergies, sedation, nausea, pre-/postop sedation)
	Generic, Phenergan

	114
	Divalproex (anticonvulsant for some seizures, manic episodes, prophylaxis of migraines)
	Depakote

	115
	Tamsulosin (selective 1-adrenergic blocker,sx benign prostatic hyperplasia)
	Flomax

	116
	Temazepam (sedative-hypnotic; benzodiazepine for insomnia; schedule IV)
	Generic, Restoril

	117
	Glyburide/Metformin (antidiabetic for stable NIDDM)
	Glucovance

	118
	Tramadol (central analgesic for moderate to severe pain)
	Ultram

	119
	HCTZ/Losartan (antiHTN; angiotensin II receptor for HTN; see #92)
	Hyzaar, Cozaar

	120
	Hydroxyzine
Class: antianxiety/antihistamine/sedative-hypnotic, antiemetic; piperazine derivative
Action: depresses subcortical levels of CNS, incl. limbic system, reticular formation; competes c H1-receptor sites

Dosage: PO 25-100mg tid-qid, max 600mg/day.  Geriatric: PO 10mg tid-qid (pruritis). Child >6yr: 50-100 mg/day in divided doses. Child <6yr: 50mg/day in divided doses. Preop/postop: IM 25-100mg q4-6h. Child IM 0.5-1.1mg/dk q4-6h.  Pruritis: PO 25mg tid-qid. Antiemetic: IM 25-100mg/dose q4-6h.

SE: dizziness, drowsiness, seizures
Contra: acute asthma, hypersensitivity to cetirizine

Precautions: elderly, debitlitated, hepatic, renal, narrow-angle glaucoma, COPD, prostatic hypertrophy

Interactions: > CNS depressant effect: barbiturates, opioids, analgesics, alcohol. > anticholinergic effects: phenothiazines, quinidine, disopyramide, antihistamines, antidepressants, atropine, haloperidol, henbane leaf, jimsonweed, scopolia.  > action: chamomile, hops, kava, skullcap, valerian

Pharmacokinetics: PO onset 15-30min, duration 4-6h, T 1/2 3h
	Generic, Atarax, Vistaril

	121
	Metronidazole Tabs (antiinfective)
	Generic, Flagyl

	122
	Gemfibrozil (antilipemic)
	Generic, Lopid

	123
	Meclizine (antiemetic, antihistamine, anticholinergic for vertigo,motion sick)
	Generic

	124
	Albuterol/Ipratropium (anticholinergic c  beta2-adrenergic agonist to > bronchodilation for chronic bronchitis)
	Combivent

	125
	Triamcinolone Acetonide Topical (topical anesthetic for oral pain)
	Generic

	126
	Spironolactone (K+ sparing diruetic for edema of CHF, HTN, more…)
	Generic, Aldactone

	127
	Glimepiride (antidiabetic for stable NIDDM)
	Amaryl

	128
	Loratadine/Pseudoephedrine (antihistamine/decongestant)
	Claritin D 24 Hr

	129
	Insulin Isophane (Human) (NPH) (Intermediate acting)
Class: antidiabetic, pancreatic hormone. Exogenous unmodified insulin.

Action: < blood sugar; by transport of insulin into cells and the conversion of glucose to glycogen, indirectly > blood pyruvate and lactate, < phosphate and K+; processed by recombinant DNA technologies

Dosage: SC dosage individualized by blood,urine glucose; usual dose 7-26U, may > by 2-10U/day if needed

SE: lipodystrophy, hypoglucemia, anaphlaxis
Interactions: > hypoglycemia: salicylate, alcohol,  blockers, anabolic steroids, fenfluramine, phenylbutazone, sulfinpyrazone, guanethidine, oral hypoglucemics, MAOI's, tetracycline, aceitilla, adiantum agrimony, aloe gel, banana flowers/roots, banya stembark, bilberry, bitter melon, broom, bugleweed, burdock, carob, cumin, damiana, dandelion, eucalyptus, fenugreek, fo-ti, garlic, goat's ru, guar gum, horse chestnut, jambue, juniper, konjac, maitake, onion, psyllium, reishi. < hypoglycemia: thiazides, thyroid hormones, oral contraceptives, corticosteroids, estrogens, dobutamine, epinephrine, annatto, cocoa seed, coffee seeds, cola seeds, guarana, ma huang, mate, rosemary.  < or > hypoglycemic effect: chromium. 

Pharmacokinetics: onset 1-2h, pk4-12h, duration 18-24h
	Humulin N

	130
	Metoclopramide 

Class: cholinergic; antiemetic

Action: enhances response to acetylcholine of tissue in upper GI tract, which causes ctx of gastric muscle; relaxes pyloric, duodenal segments; increases peristalsis without stimulating secretions, blocks dopamine in chemoreceptor trigger zone of CNS

Dosage: for nausea: IV 1-2mg/kg 30min before administration of chemotherapy, then q2h x 2 doses, the q3h x 3 doses.  Child IV 0.1-0.2mg/kg/dose. For reflux: PO 10-15mg qid 30min ac.

SE: sedation, fatigue, restlessness, headache, sleeplessness, dystonia, suicided ideation, seizures, neutropenia, luekopenia, agranulocytosis

Contras: seizure disorder, pheochromocytoma, prolactin dependant breast cancer, GI obstruction

Interactions: < action of metoclopramide: anticholinergics, opiates.  > sedation: alcohol, other CNS depressants.  > risk of EPS: haloperidol, phenothiazines.  Avoid c MAOI's. 

Pharmacokinetics: IV onset 1-3min, duration 1-2h. PO onset .5-1h, duration 1-2h, IM onset 10-15min, duration 1-2h. T 1/2 4h.
	Generic, Reglan

	131
	Levothyroxine (see #3)
	Levothroid

	132
	Fosinopril (antiHTN; ACE inhibitor)
	Monopril

	133
	Minocycline (tetracycline type broad-spectrum antiinfective)
	Generic

	134
	Bisoprolol/HCTZ (antiHTN; beta blocker for mild to moderate HTN)
	Generic, Zebeta

	135
	Fenofibrate (antilipemic)
	Tricor

	136
	Metformin (see #37)
	Glucophage

	137
	Valacyclovir (antiviral)
	Valtrex

	138
	Terazosin (antiHTN)
	Generic, Hytrin

	139
	Metaxalone  (muscle relaxant)
	Skelaxin

	140
	Cetirizine syrup (antihistamine for rhinitis, allergy)
	Zyrtec Syrup

	141
	Promethazine/Codeine (antihistamine; H1-receptor agonist for motion sickness, rhinitis, allergy, sedation, nausea, pre/postop sedation)
	Generic, Phenergan 

	142
	Famotidine (H2-histamine receptor agonist for ulcer, GERD)
	Generic

	143
	Valdecoxib (NSAID, COX-2)
	Bextra

	144
	Buspirone (antianxiety, sedative)
	Generic, BuSpar

	145
	Sumatriptan Oral (antimigraine)
	Imitrex Oral

	146
	Propranolol (antiHTN, antianginal, antidysrhythmic, beta blocker)
	Generic

	147
	Clindamycin Oral (antiinfective; lincomycin derivative)
	Generic, Cleocin

	148
	APAP/Butalbital/Caffeine (Analgesic, non-narcotic; Barbiturate)
	Generic, Fioricet

	149
	Diltiazem (Ca+ channel blocker for angina, HTN, etc.)
	Cartia XT, Cardizem

	150
	Nitrofurantoin/Nitrofurantoin Macrocrystalline (urinary tract antiinfective)
	Macrobid

	151
	Salmeterol (bronchodilator; 2-adrenergic agonist for asthma, COPD)
	Serevent

	152
	Ethinyl Estradiol/Norethindrone (hormone, oral contraceptive)
	Ortho-Novum 7/7/7

	153
	Amoxicillin/Clavulanate (pcn family antiiinfective)
	Generic

	154
	Diltiazem CD (Ca+ channel blocker for angina, HTN, etc.)
	Generic, Cardizem

	155
	Glipizide (antidiabetic; 2nd generation sulfonurea)
	Generic, Glucotrol

	156
	Irbesartan (antiHTN)
	Avapro

	157
	Acyclovir (antiviral for herpes, varicella infxs)
	Generic, Zovirax

	158
	Cefprozil (antiinfective; 2nd generation cephalosporin)
	Cefzil

	159
	Nifedipine ER (Ca+channel blocker, antianginal, antiHTN)
	Generic, Procardia

	160
	Amphetamine/Dextroamphetamine (CNS stimulant for ADHD)
	Adderall XR

	160
	Quetiapine (antipsychotic)
	Seroquel

	161
	Captopril (antiHTN; ACE inhibitor)
	Generic, Capoten)

	162
	Loratadine/Pseudoephedrine (2nd generation antihistamine/decongestant)
	Claritin D 12 Hr

	163
	Ethinyl Estradiol/Norgestimate (hormones; oral contraceptive)
	Ortho-Cyclen

	164
	Tramadol (see #118)
	Generic, Ultram

	165
	Phenytoin
Class:  anticonvulsant; antidysrhythmic 

Action: inhibits spread of seizure activity in motor cortex by altering ion transport; > AV conduction

Dosage: PO 1g or 20mg/kg (ex rel) in 3-4 doses given q2h, or 400mg, then 300mg q2h x 2 doses, maintenance 300-400mg/day, max 600mg/day; IV 15-20mg/dg, max 25-50mg/min, then 100mg q6-8h.  Child: PO 5mg/kg/day in 2-3 divided doses, maintenance 4-8mg/kg/day; IV 15-20mg/kg at 1-3 mg/kg/min.

SE: ventricular fib, hepatitis, nephritis, angranulocytosis, leukopenia, aplastic anemia, thrombocytopenia, megaloblastic anemia, lupus erythematosus, Stevens-Johnson syndrome
Contra: psychiatric condition, bradycardia, SA and AV block, Stokes-Adams syndrome, hepatic failure

Precautions: allergies, hepatic, renal, petit mal seizures

Interactions: < effects of phenytoin: alcohol (chronic), antihistamines, antacids, antineoplastics, CNS depressants, rifampin, folic acid. > effects of phenytoin: low plasma albumin levels. Herbal: > K+ loss, > antidysrhythmic action: aloe, buckthorn, cascara sagrada, senna

Pharmacokinetics: PO-ER: onset 2-24h, pk 4-12h, duration 12-36h.  IV onset 1-2h, duration 12-24h. PO onset 2-24h, pk 1.5-2.5h, duration 6-12h. Highly protein bound, T ½ 22h.
	Dilantin Kapseals

	166
	Ethinyl Estradiol/Levonorgestrel (hormones; oral contraceptive)
	Trivora-28

	167
	APAP/Oxycodone (see #83)
	Endocet

	168
	Mestranol/Norethindrone (hormones; oral contraceptive)
	Necon 1/35

	169
	APAP/Tramadol (see#118)
	Ultracet, Ultram

	170
	Tolterodine Extended-Release (overactive bladder product; muscarinic receptor agonist)
	Detrol LA

	171
	Penicillin VK (antiinfective)
	Veetids

	172
	Mupirocin (topical antiinfective)
	Bactroban

	173
	Triamcinolone Acetonide (corticosteroid for severe inflammation, immunosupression, neoplasms, asthma, collagen/respiratory/dermatologic disorders)
	Nasacort AQ

	174
	Loratadine (antihistamine)
	Claritin RediTabs

	175
	Ethinyl Estradiol/Levonorgestrel (hormone, oral contraceptive)
	Aviane

	176
	Carvedilol (antiHTN; alpha/beta-adrenergic blocker for HTN, CHF)
	Coreg

	177
	Insulin Isophane/Insulin Regular (Human) (see #129)
	Humulin 70/30

	178
	Diltiazem (Ca+ channel blocker for angina, HTN, etc.)
	Tiazac, Cardizem

	179
	Budesonide (glucocorticoid; rhinitis, asthma, Crohn's disease)
	Rhinocort Aqua

	180
	Insulin Lispro (see #129)
	Humalog

	181
	Nortriptyline (antidepressant, tricyclic)
	Generic, Aventyl, Pamelor

	182
	Mirtazapine (antidepressant, tetracyclic)
	Remeron

	183
	Amoxicillin/Clavulanate (antiinfective)
	Augmentin ES-600

	184
	Tetracycline
Class: broad spectrum antiinfective

Action: inhibits protein synthesis and phosphoylation in microorganisms; bacteriostatic

Dosage: PO 250-500mg q6h. Child > 8y: PO 25-50mg/kg/day in divided doses q6h.

SE: eosinophilia, neutropenia, thrombocytopenia, leukocytosis, hemolytic anemia, nausea, vomiting, diarrhea, hepatotoxicity, increased BUN, rash, uticaria, photosensitivity, > pigmentation, exfoliative dermatitis, angioedema

Contra: children < 8yr

Precautions: renal, hepatic

Interactions:< effect of tetracycline: antacids, NaHCO3, dairy products, alkali products, iron, kaolin/pectin, cimetidine. > effect: warfarin, digoxin.  < effect of pcn's, oral contraceptives. Nephrotoxicity: methoxyflurane

Pharmacokinetics: PO pk 2-3h, duration 6h, T ½ 6-10h, 20-60% protein bound. 
	Generic

	185
	Desogestrel/Ethinyl Estradiol (hormones; oral contraceptive)
	Mircette

	186
	Betamethasone/Clotrimazole (corticosteroid/antifungal)
	Generic

	187
	Topiramate (anticonvulsant)
	Topamax

	188
	Risedronate (bone reabsorption inhibitor for Paget's, osteoporosis)
	Actonel

	189
	Tamoxifen (antineoplastic for breast cancer)
	Generic

	190
	Aspirin; Enteric-Coated
Class: Nonopioid analgesic, NSAID, antipyretic, antiplatelet. Salicylate.

Action: blocks pain impulses in CNS, inhibition of prostaglandin synthesis; antipyretic action results from vasodilation of peripheral vessels, < platelet aggregation

Uses: mild to moderate pain or fever incl. rheumatoid arthritis, osteoarthritis, thromboembolic disorders; transient ischemic attacks, rheumatic fever, postMI, prophylaxis of MI, ischemic stroke, angina

Dosage: Arthritis, Adult: PO 2.6-5.2g/day in divided doses q4-6h. Child PO 90-130mg/kg/day in divided doses q4-6h. Pain, fever: Adult PO/Rect 325-650 mgq4h prn, not to exceed 4g/day. Child PO/Rect 40-100mg/kg/day in divided doses q 4-6h prn. Kawasaki disease: Child PO 80-120mg/kg/day in 4 divided doses, maintainance 3-8mg/kg/day as a single dose x 8 wk. Thromboembolic disorders Po 325-650mg/day or bid. Transient ischemic attacks PO 650mg qid or 325mg qid.  Mi, stroke prophylaxis PO 81-650mg/day

SE: thrombocytopenia, agranulocytosis, leukopenia, neurtopenia, hemolytic anemia, seizures, coma, nausea, vomiting, GI bleeding, hepatits, rash, Reye's syndrome(children), anaphylaxis, laryngeal edema
Contra: tartrazine (FDC yellow dye #5), GI bleeding, bleeding disorders, children <12yr, children c flulike sx, vit K deficiency, peptic ulcer

Precautions: anemia, hepatic, renal, Hodgkin's disease, pre/post-op, gastritis, asthmatic ptsc nasal polyps or aspirin sensitivity

Interactions: < effects of aspirin: antacids (hi doses), steroids, urinary alkalizers, corticosteroids. > bleeding: alcohol, heparin, plicamycin, cefamandole, thrombolytics, ticlopidine, clopidogrel, triofiban, eptifibatide. > effects of warfarin, insulin, methotrexate, thrombolytic agents, pcn's, phenytoin, valproic acid, oral hypoglycemics, sulfonamides. > salicylate levels: urinary acidifiers, ammonium chloride, nizatidine.  < effects of probenacid, spironolactone, sulfinpyrazone, sulfonylamides, NSAIDS, -blockers.  Gastric: steroids, antiinflammatories, NSAIDS.  Herbal > risk of bleeding: horse chestnut, kelpware, anise, arnica, chamomile clove, fenugreek, fever-few, garlic, ginger, ginkgo, ginseng(panax), licorice.  Drug/food: foods acidifying urine may > aspirin level.

Pharmacokinetics: well absorbed PO, T½ 1-3.5h up to 30h in lg dose; rectal products may be erratic. PO onset 15-30min, pk 1-2h, duration 4-6h.  Rect onset slow, duration 4-6h.
	Generic

	191
	Clarithromycin Extended-Release (antiinfective, macrolide, aminoglycoside)
	Biaxin XL

	192
	Azithromycin (antiinfective, aminoglycoside; see #15)
	Zithromax

	192
	Cefdinir (3rd generation cephalosporin broad-spectrum abx)
	Omnicef

	193
	Benzonatate (antitussive, nonopioid for nonproductive cough)
	Generic, Tessalon Perles

	194
	Ferrous Sulfate (hematinic, mineral replacement: iron)
	Generic

	195
	HCTZ/Lisinopril (antiHTN)
	Zestoretic

	196
	Drospirenone/Ethinyl Estradiol (hormone)                                                                   
	Yasmin 28

	197
	Olopatadine (ophthalmic antihistamine for allergic conjunctivitis)
	Patanol

	198
	Ethinyl Estradiol/Norgestrel (hormone)
	Low-Ogestrel

	199
	Phenazopyridine (nonopioid analgesic (urinary system)
	Generic, Pyridium

	200
	Clarithromycin (antiinfective, macrolide)
	Biaxin

	Extra
	Dolasetron
Class: antiemetic

Action: prevents nausea, vomiting aby blocking serotonin peripherally, centrally, and in the small intestine

Uses: nausea and vomiting caused by cancer chemotherapy, anesthesia, or surgery
Dosage: Adult PO 100mg 1hr prior to chemo. Adult and child 2-16yr: IV 1.8mg/kg as a single dose, ½ hr prior to chemo.  Pre/postop nausea: IV 12.5mg single dose, 15min before cessation of anesthesia, PO 100mg 2 hr before surgery.

SE: diarrhea, headache, bronchospasm, dysrhythmias
Interactions: Dysrhythmias: antidysrhythmics.  > dolastetron levels: cimetidine.  < dolasetron levels: rifampin.

Pharmacokinetics: UK
	Anzemet

	Extra
	Morphine
Class: opioid analgesic, Schedule II

Action: depresses pain impulse transmission at the spinal cord level by interacting c opioid receptors

Uses: severe pain

Dosage: SC/IM 4-15mg q4h prn; PO 10-30mg q4h prn; ext rel q8-12h; rect 10-20mg q4h prn; IB 4-10mg diluted in 4-5ml H20 for injection, over 5min.  

SE: thrombocytopenia, bradycardia, shock, cardiac arrest, resp depression, resp arrest, apnea
Contra: addiction, hemorrhage, bronchial asthma, > intracranial pressure

Precautions: addictive personality, acute MI, severe heart disease, resp depression, hepatic, renal, child <18yr

Interactions: Unpredictable reaction, avoid use c MAOI's. > effects c other CNS depressants: alcohol, opiates, sedative/hypnotics, antipsychotics, muscle relaxants, < morphine action: rifampin.  Herbal: > CNS depression: chamomile, hops, kava, skullcap, valerian.  < morphine effects: excessive cranberry juice

Pharmacokinetics: PO onset variable, pk variable, duration variable. IM onset ½ h, pk .5-1h, duration 3-7h, SC onset 15-20min, pk 50-90 min, duration 3-5h. IV Pk 20min.  Rect pk 1/2 –1h, duration 4-5h.  Intrathecal: onset rapid, duration up to 24h.  T 1/2 1.5-2h.
	MS Contin

	Extra
	Acetaminophen 

Class: nonopiod analgesic, antipyretic

Action: may block pain impulses peripherally that occur in response to inhibition of prostaglandin sythesis, not anti-inflammatory, antipyretic action from inhibition of prostaglandins in CNS (hypothalamic heat-regulating center)

Dosage: PO 325-650mg q4h prn, max 4g/day. Child PO 10-15mg/kg q4h

SE: leukopenia, neutropenia, hemolytic anemia (long-term use), thrombocytopenia, pancytopenia, hepatotoxic,  hepatic seizure (OD), cyanosis, anemia, neutropenia, jaundice, pancytopenia, CNS stimulation, delirium followed by vascular collapse, convulsions, coma, death, renal failure (hi prolonged doses).
Contra: intolerance to tartrazine (yellow dye #5), alcohol, table sugar, saccharin, depending on product. 

Precautions: anemia, hepatic, renal, chronic alcoholism

Interactions: < effect, > hepatotoxic: barbiturates, alcohol, carbamazepine, hydantoins, rifampin, rigabutin, isoniazid, diflusinal, sulfinpyrazone.  Hypoprothrombinemia: warfarin, long-term use, hi doses of acetaminophen.  Bone marrow supporession: zidovudine.  < absorption: colestipol, cholestryamine. Renal adverse reactions: NSAIDS, salicylates.

Pharmacokinetics: well absorbed PO, rectal varies, metabolites may be toxic if OD occurs; T ½ 1-4h
	Tylenol

	Extra
	Ketorolac
Class: nonsteroidal anti-inflammatory/nonopioid analgesic

Action: inhibits prostaglandin sythesis by < an enzyme needed for biosythesis

Uses: mild to moderate pain; seasonal allergic conjuncitivits (ophthalmic version)

Dosage: PO 20mg then 10mg q4-6h prn, max 40mg/day

SE: drowsiness, GI bleeding, perforation, nephrotoxicity: disuria, hematuria, oliguria, azotemia, blood dyscrasias
Contra: asthma, severe renal or hepatic, ulcer, CV bleeding

Precautions: bleeding disorders, GI disorders, cardiac disorders, CCr<25 ml/min

Interactions: > toxicity: methotrexate, lithium, cyclosporine.  > risk of bleeding: anticoagulants, cefamandole, cefoperazone, cefotetan, clopidogrel, eptifibatide, plicamycin, salicylates, ticlopidine, tirofiban, thrombolytics, valproic acid.  < effects: antiHTN's, diuretics.  > renal impairment: ACE inhibitors.  > levels of ketorolac: aspirin, probenecid. > GI effects: steroids, alcohol, aspirin, NSAIDs, K+ products. Herbal: risk of bleeding: anise, arnica, chamomile, clove, dong quai, feverfew, garlic, ginger, ginkgo, ginseng (panax)

Pharmacokinetics: PO pk 2-3h, duration 4-6h.  IM pk 50min, T 1/2 6h, <50% metabolized by liver, excreted by kidneys
	Toradol

	Extra
	Ondansetron
Class: antiemetic

Action: prevents nausea, vomiting by blocking serotonin peripherally, centrally, and in the small intestine

Uses: prevention of nausea and vomiting from chemo and post-op

Dosage: Chemo: Adult and child 4-18yrs: IV 0.15 mh/kg infused over 15mins, 30 min before start of chemo; 0.15mg/kg given 4h and 8h after first dose or 32mg as a single dose; dilute in 50ml of D5 or 0.9% NaCl before giving; rectal use (off label) 16mg qd 2h prior to chemo. Post-op: IV/IM 4mg undiluted over > 30sec prior to induction of anesthesia.

SE: diarrhea, constipation, headache, dizziness, drowsiness, fatigue, EPS, bronchospasm (rare), musculoskeletal pain, wound problems, shivering, fever, hypoxia, urinary retention.

Interactions: none listed!

Pharmacokinetics: IV mean elimination T ½ 3.5-4.7h, plasma protein binding 70%-76%
	Zofran

	Extra
	Haloperidol
Class: antipsychotic, neuroleptic

Action: depresses cerebral cortex, hypothalamus, limbic system, which control activity and aggression; blocks neurotransmission produced by dopamine at synapse; exhibits strong alpha-adrenergic, antichilinergic blocking action; mechanism for antipsychotic effects unclear

Uses: psychotic, control of tics (Tourette's), short-term tx of hyper kids showing excessive motor activity, prolonged parenteral therapy in chronic schizophrenia, nausea in chemo, hiccups, emergency sedation of severely agitated or delirious pts.

Dosage: PO 0.5-5mg bid or tid initially depending on severity of condition; dose is > to desired dose, max 100mg/day. IM 2-5mg q4-8h or bid-tid.

SE: laryngospasm, resp depression, EPS: pseudoparkinsonism, akathisia, dystonia, tardive dyskinesia, drowsiness, headache, seizures, neuroleptic malignant syndrome, rash, dry mouth, nausea, vomiting, anorexia, constipation, ileus, hepatitis, orthostatic hypotension, cardiac arrest, tachy
Contra: blood discrasias, coma, child <3yr, brain damage, bond marrow depression, alcohol and barbiturate withdrawal, Parkinson's, angina, epilepsy, urinary retention, narrow angle glaucoma
Precautions: seizure disorders, HTN, hepatic, cardiac

Interactions: oversedation: other CNS depressants, alcohol, barbiturate anesthetics.  Toxicity: epinephrine, lithium, < effects of lithium, levodopa.  > effects of both drugs: beta blockers, alcohol. > anticholinergic effects: anticholinergics.  < effects of haloperidol: phonobarbital, carbamazepine.  Herbal: > action: chamomile, hops, kava, skullcap, valerian.  Antagonist action: jimsonweed, scopolia.

Pharmacokinetics: PO onset erratic, pk 2-6h, T ½ 24h.  IM: onset 15-30min, pk 15-20min, T ½ 21h.  
	Haldol

	Extra
	Midazolam
Class: sedative, hypnotic, antianxiety; benzodiazepine, short-acting

Action: depresses subcortical levels in CNS; may act on limbic system, reticular formation; may potentiate GABA by binding to specific benzodiazepine receptors

Uses: Pre-op sedation, general anesthesia induction, sedation for diagnostic endoscopy, intubation

Dosage: Pre-op: Adult IM 0.07-0.08 mg/kg 1/2 –1h before general anesthesia.  Child: IM 0.1-0.15 mg/kg, may give up to 0.5 mg/kg if needed. 

SE: retrograde amnesia, apnea, bronchospasm, laryngospasm, resp depression, cardiac arrest, nausea, vomiting

Contra: shock, coma, alcohol intoxication, acute narrow angle glaucoma

Precautions: COPD, CHF, chronic renal failure, chills, debilitated

Interactions: prolonged resp depression: other CNS depressants, alcohol, barbiturates, opiates, verapamil, ritonavir, indinavir, fluvoxamine.  May alter midazolam metabolism: erythromycin, theophylline. Extended T 1/2 : oral contraceptives. Drug/food: > midazolam effect: grapefruit juice. Herbal: risk of CNS depression: chamomile, hops, kava, skullcap, valerian.

Pharmacokinetics: IM onset 15min, pk 1/2 –1h.  IV onset 3-5min, onset of anesthesia 1.5-2.5min, protein binding97%, T ½ 1.2-12.3h.  Crosses blood brain barrier.
	Versed

	Extra
	Dopamine
Class: adrenergic; catecholamine

Action: causes > cardiac output; acts on 1 and receptors, causing vasoconstriction in bld vessels; low dose causes renal and mesenteric vasodilation; 1 stimulation produces inotropic effects with >cardiac output

Uses: shock; increased perfusion; hypotension

Dosage: shock: IV INF 2-5 mcg/kg/min, not to exceed 50mcg/kg/min, titrate to pts response.  Child IV 5-20 mcg/kg/min adjust depending on response.

SE: headache, papitations, tachy, HTN, ectopic beats, angina, wide QRS, nausea, vomiting, diarrhea, gangrene
Contra: ventricular fib, tachydysrhythmias, pheochromocytoma

Precautions: arterial embolism, peripheral vascular disease

Interactions: Do not use within 2 wks of MAOI's, phenytoin; hypotensive crisis may result.  Dysrhythmias: general anesthetics.  Severe HTN: ergots. < action of dopamine:  blockers,  blockers.

Pharmacokinetics: IV onset 5 min, duration < 10min; T ½ 2min
	Intropin

	Extra
	Dobutamine

Class: adrenergic direct-acting 1-agonist, cardiac stimulant

Action: causes > contractility, > coronary bld flow and HR by acting on 1-receptors in heart; minor  and 2 effects.

Uses: cardiac decompensation due to organic heart disease or cardiac surgery

Dosage: IV INF 2.5-10mcg/kg/min; may > to 40mcg/kg/min if needed. Child: IV INF: 5-20 mcg/kg/min over 10min for cardiac cath

SE: anxiety

Contra: iodiopathic hypertrophic subaortic stenosis
Precautions: HTN
Interactions: Severe HTN: guanethidine.. Dysrhythmias: general anesthetics, bretylium.  < action of dobutamine: other beta blockers. Dysrhythmias: bretylium, general anesthetics. > pressor effect and dysrhythmias: tricyclics, MAOI's, oxytocics

Pharmacokinetics: IV onset 1-2min, pk 10min, T ½ 2min
	Dobutrex

	Extra
	Esmolol

Class: -adrenergic blocker (antidysrhythmic II)

Action: competitively blocks stimulation of 1-adrenergic receptors in the myocardium; produces negative chronotropic, inotropic activity (< rate of SA node discharge, > increase recovery time), slows conduction of AV node, < HR, < O2 consumption in myocardium; also < renin-aldosterone-angiotensin system at hi doses; inhibits 2 receptors in bronchial system at higher doses.

Uses: supraventricular tachycardia, noncompensatory sinus tachy, HTN crisis, intraoperative and postoperative tachycardia and HTN

Dosage: IV loading dose 500mcg/kg/min over 1 min; maintenance 50mcg/kg/min for 4min; if no response in 5min, give 2nd loading dose; then > inf to 100mcg/kg/min for 4 min; if no response, repeat loading dose, then increase maintenance inf by 50mcg/kg/min (max of 200mcg/kg/min), titrate to pt response. Child 50mcg/kg/min may > q10min (max 200mcg/kg/min)

SE: induration, inflammation at site, seizures,CHF, bronchospasm, nausea

Contra: 2nd or 3rd degree heart block, cariogenic shock, CHF, cardiac failure

Precautions: hypotension, peripheral vascular disease, diabetes, hypoglycemia, thyrotoxicosis, renal

Interactions: > digoxin levels: digoxin, > -adrenergic stimulation: ephedrine, epinephrine, amphetamine, norepinephrine, phenylephrine, pseudoephedrine.  < action of thyroid hormones.  < action of esmolol: thyroid hormone.  Avoid c MAOI's.  Herbal: K+ deficiency: aloe, buckthorn bark/berry, cascara sagrada bark, senna pod/leaf

Pharmacokinetics: onset very rapid, duration short, T ½ 9min, metabolized by hydrolysis of the ester linkage
	Brevibloc

	Extra
	Propranolol                                                                                                                                                                                
Class: antiHTN, -adrenergic blocker

Action: nonselective b-blocker with negative inotropic, chronotropic, dromotropic properties

Uses: chronic stable angina, HTN, supraventricular dysrhythmias, migraine, prophylaxis, MI, pheochromocytoma, essential tremor, cyanotic spells re: to hypertrophic subaortic stenosis, tetralogy of Fallot, dysrhythmias assoc c thyrotoxicosis, alcohol w/d

Dosage: dysrhythmias: PO 10-30mg tid-qid. IV BOL 0.5-3mg give 1mg/min; may repeat in 2 min, may repeat q4h thereafter.  HTN: PO 40mg bid or 80mg qd (ext rel) initially, usual dose 120-240mg/day bid-tid. Angina PO 80-320bid-qid or 80mg qd (ext rel).

SE: bronchospasm, bradycardia, CHF, pul edema, dysrhythmias, agranulocytosis, thrombocytopenia, laryngospasm
Contra:  cardiac failure, cardiogenic shock, 2nd or 3rd degree heart block, bronchospastic disease, sinus bradycardia, CHF

Precautions: diabetes, renal, hyperthyroidism, COPD, hepatic, myasthenia gravis, peripheral vascular disease, HypoTN, CHF

Interactions: AV block: digitalis, Ca+channel blockers.  > neg inotropic effects: verapamil, disopyramide.  > effects of reserpine, digitalis, neuromuscular blocking agents. < beta blocking effects: norepinephrine, isoproterenol, barbiturates, rifampin, dopamine, dobutamine, smoking. > beta blocking effect: ciimetidine.  > hypotension: quinidine, haloperidol, hydralazine.  < propranolol effects: thyroid agents.

Pharmacokinetics: PO onset 30min, pk 1-1.5h, duration 6-12h.  PO-ER pk 6h, duration 24h.  IV onset 2min, pk 15min, duration 3-6h, 90%PB, T ½ 3-5h, XR T ½ 8-11h.
	Inderal

	Extra
	Heparin
Class: anticoagulant, antithrombotic

Action: prevents conversion of fibrin and prothrombin to thrombin by enhancing inhibitory effects of antithrombin III

Uses: DVT, pulmonary emboli, MI, open heart surgery, atrial fib c embolization, as anticoagulant in transfusion and dialysis procedures, to maintain patency of indwelling venipuncture devices.

Dosage: DVT: IV PUSH 5000-7000 U q4h then titrated to PTT or ACT level.  Heparin flush: adult and child IV 10-100U

SE: fever, diarrhea, hepatitis, hematuria, hemorrhage, thrombocytopenia, anemia, anaphylaxis, rash

Contra: hemophilia, leukemia c bleeding, ulcer, thrombocytopenic purpura, severe hepatic or renal, bld dyscrasias, severe HTN, subacute bacterial endocarditis, acute nephritis

Precautions: alcoholism

Interactions: < action of corticosteroids. > action of diazepam. < action of heparin: digitalis, tetracyclines, antihistamines. > action of heparin: oral anticoagulants, salicylates, dextran, steroids, NSAIDs.  Herbal: > risk of bleeding: arnica, anise, bromelian, chamomile, cinchona bark, clove, dong quai, feverfew, garlic, ginger, ginseng (panax)

Pharmacokinetics: well absorbed SC. IV pk 5min, duration 2-6h. SC onset 20-60min, duration 8-12h.  T 1/2 1.5h, 95%PB, does not cross placenta or alter breast milk, removed from system by lymph and spleen
	

	Extra
	Enoxaparin
Class: anticoagulant, antithrombotic

Action: prevents conversion of fibrin and prothrombin to thrombin by enhancing inhibitory effects of antithrombin III

Uses: prevention of DVT, pulmonary emboli in hip and knee replacements

Dosage: Hip/knee replacement: SC 30mg bid given 12-24h postop for 7-10d.

SE: hypochromic anemia, thrombocytopenia, cardiac toxicity
Contra: hypersensitivity to this drug, heparin or pork; hemophilia, leukemia c bleeding, ulcer, thrombocytopenis purpura, heparin induced thrombocytopenia.

Precautions: alcoholism, severe renal or hepatic, bld dyscrasias, severe HTN, subacute bacterial endocarditis, acute nephritis

Interactions: > action of enoxaparin: anticoagulants, salicylates, NSAIDs, antiplatelets. > hypoprothrombinemia: plicamycin, valproic acid.  Do not mix c other drugs or infusion fluids. Herbal: > risk of bleeding: bromelian, cinchona bark.

Pharmacokinetics: SC 90% absorbed, max antithrombin activity (3-5hr), elimination T ½ 4.5h
	Lovenox

	Extra
	Levophed (adrenergic; catcholamine for acute hypotension, shock)

	Norepi-nephrine

	Extra
	Phenylephrine (adrenergic, direct-acting; hypotension, paroxysmal supraventricular tachycardia, shock, maintain BP for spinal anesthesia)
	Neosyn-ephrine

	Extra
	Epinephrine (bronchodilator nonselective adrenergic agonist, vasopressor; catcholamine for acute asthma attack, hemostasis, bronchospasm, anaphylaxis, allergic reactions, cardiac arrest, adjunct in anesthesia, shock)
	EpiPen, Primatine Mist

	Extra
	Amiodarone (antidysrhythmic for severe ventricular tachy, supraventricular tachy, atrial fib, ventricular fib not controlled by first-line agents, cardiac arrest)
	Cordarone, Pacerone

	Extra
	Nicardipine (Ca+channel blocker, antianginal, antihypertensive)
	Cardene

	Extra
	Propofol (general anesthetic for induction or maintenance of anesthesia; sedation in mechanically ventilated pts)
	Diprivan, Disoprofol
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